



January 5, 2009

Mr. Keith Page
American Metal Products
5030 Corporate Exchange Blvd, SE
Grand Rapids, MI 49512

RE: Acceptance of the American Metal/Selkirk Direct Venting System

Dear Mr. Page:

Please be advised that OMNI-Test Laboratories, Inc. has successfully completed testing on the American Metal Products Vent System using representative samples of Travis Industries, Inc. fireplace heaters. Below are the results of the testing.

	5DTHC	5DVC	5DHC	5DHCS	4DVC
21 TRV	yes	yes	no	yes	yes
564SS	yes	yes	yes	yes	yes
864ST	yes	yes	yes	yes	yes
864HH	yes	yes	yes	yes	yes

Travis Industries, Inc will be informed of these results to allow them to adjust their installation manuals.

Sincerely,

John D. Voorhees
Director of Technical Services

JDV/tab

cc: Travis Industries
Alan Atembowski

OMNI-Test Laboratories, Inc.
Product Testing & Certification

Mailing: Post Office Box 301367 • 97294
Street: 13327 NE Airport Way • 97230
Portland, Oregon • USA



Phone: (503) 643-3788
Fax: (503) 643-3799
Email: jvoorhees@omni-test.com